

SGS**Test Report**

No. 2117191/JL

Date : Jan 12 2009

Page 1 of 2

The following sample was submitted and identified on behalf of the client as PVC SHEET (E4081220308).

SGS Job No. : 2931880
 Sample Receiving Date : DEC 30 2008
 Testing Period : DEC 30 2008 – JAN 07 2009

Test Requested : To determine the phthalate contents in accordance with European Directive 2005/84/EC.

Test Method : With reference to ASTM Method Designation D3421-75. Analysis was performed by Gas Chromatography / Mass Spectrometry.

Test Results : Please refer to next page(s).

Conclusion : When tested as specified, the submitted sample complies with the phthalate requirements stated in European Directive 2005/84/EC.

Signed for and on behalf of
 SGS Hong Kong Ltd.



Chan Yu Yan, Cyrus
 Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of the Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Hong Kong Ltd. 2/F, 25/F, 26/F, 28/F, 29/F, 30/F, 31/F, 32/F, 33/F, 34/F, 35/F, 36/F, 37/F, 38/F, 39/F, 40/F, 41/F, 42/F, 43/F, 44/F, 45/F, 46/F, 47/F, 48/F, 49/F, 50/F, 51/F, 52/F, 53/F, 54/F, 55/F, 56/F, 57/F, 58/F, 59/F, 60/F, 61/F, 62/F, 63/F, 64/F, 65/F, 66/F, 67/F, 68/F, 69/F, 70/F, 71/F, 72/F, 73/F, 74/F, 75/F, 76/F, 77/F, 78/F, 79/F, 80/F, 81/F, 82/F, 83/F, 84/F, 85/F, 86/F, 87/F, 88/F, 89/F, 90/F, 91/F, 92/F, 93/F, 94/F, 95/F, 96/F, 97/F, 98/F, 99/F, 100/F
 1 (852) 2334 4481 1 (852) 2764 3126 www.hk.sgs.com

SGS

Test Report

No. 2117191/JL

Date : Jan 12 2009

Page 2 of 2

Test Results :

For all toys and childcare articles

<u>Test item</u>		<u>1</u>	<u>Detection</u> <u>Limit</u>	<u>Limit</u>
Dibutyl Phthalate	(DBP)	ND	0.003%	--
Benzylbutyl Phthalate	(BBP)	ND	0.003%	--
Bis-(2-ethylhexyl) Phthalate	(DEHP)	ND	0.003%	--
Total (DBP + BBP + DEHP)		< 0.01%	--	0.1%

For toys and childcare articles that can be placed in the mouth

<u>Test item</u>		<u>1</u>	<u>Detection</u> <u>Limit</u>	<u>Limit</u>
Diisononyl Phthalate	(DINP)	ND	0.01%	--
Di-n-octyl Phthalate	(DNOP)	ND	0.003%	--
Diisodecyl Phthalate	(DIDP)	ND	0.01%	--
Total (DINP + DNOP + DIDP)		< 0.03%	--	0.1%

Sample Description :

1. White PVC Sheet

- Note :
1. ND = not detected
 2. % = percentage by weight

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic formal documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the samples tested and such samples are retained for 30 days only.
 SGS Hong Kong Ltd., 197 - 197, 127, 281 & 281, Wai Wo Ping Square, 2 On Tin Street, Shek Yuen, Sha Tin, N.T., Hong Kong. t (852) 2334 4481 f (852) 2764 3126 www.hk.sgs.com

H18084623
 Member of the SGS Group (SGS SA)